CLIENT
Viechtrenix e
M e C PROJECT

ORAFTER SMANCINI

ITITLE

AILERON CONTROL ASSEMBLY - ELECTRIC
- B200, PILOT SIDE

SIZE

DESIGNER SMANCINI
PARTS LIST =
CAD GENERATED DRAWING
DO NOT UPDATE MANUALLY LAST UPDATED| 2004-12-01

S Y s TEM. S ASCENT EF=" ™™ MA -69311-01-001
MONTREAL, QUEBEC CREATED ON 2004118 PROECT NO scae  N/AJows rie 6931101 001 [sveer 10F 7

ITEM |QTY | PART # / ID TITLE / DESCRIPTION

1 1 WD -6931-01-001 AILERON CONTROL ASSEMBLY - ELECTRIC - B200, PILOT SIDE - WIRING DIAGRAM

2 2 WA -69372-00-001 ELEVATOR STOPPER SUPPORT ASSEMBLY

3 1 WA -69289-00-001 PILOT SPROCKET SHAFT ASSEMBLY

4 1 WA -50552-01-001 CONTROL COLUMN FRAME ASSEMBLY - PILOT SIDE ONLY

5 1 MA -69307-00-001 B200 SHORT CHAIN

6 1 FP -69390-00-001 AILERON STOPPER SHAFT

7 1 FP -69389-00-001 AILERON STOPPER COLLAR

8 1 FP -69371-00-001 ELEVATOR STOPPER ARM SUPPORT

9 1 FP -69370-00-001 ELEVATOR STOPPER CLAMP

10 1 FP -69369-00-001 ELEVATOR STOPPER ARM

f 1 FP -69316-00-001 LINEAR ACTUATOR NOSE PIN

12 1 FP -69308-00-001 LINEAR ACTUATOR ARM PIN

13 1 FP -69304-00-002 BEARING HOUSING

14 1 FP -69303-00-001 BEARING WASHER

15 1 FP -69300-00-001 BEARING HOUSING CLAMP, LOWER HALF

16 1 FP -69299-00-002 SPROCKET MOUNTING SHAFT

17 1 FP -69296-00-002 SPROCKET CLAMP

18 1 FP -69292-00-001 LINEAR ACTUATOR PIVOT

19 1 FP -69290-00-001 LINEAR ACTUATOR REAR CLAMP

20 2 FP -69286-01-001 DELRIN WASHER

21 2 FP -69286-00-001 DELRIN WASHER

22 1 FA -69315-00-001 SPROCKET-SHAFT KEY

23 1 FA -69297-00-001 SPROCKET, 36 TEETH, 3/8" PITCH, 5/8" BORE

24 1 276-00015-00-000 ACTUATOR WITH 48V MOTOR, SINGLE SHAFT, 4 STROKE, 31

25 1 260-00012-00-000 500 LB. LOAD CELL

26 1 222-00003-00-000 COTTER PIN, DIA 1/8" X 1”

27 2 218-00001-00-000 STOPPER, 5/16-18 X 2-1/4, FLAT-TIPPED BONDED CAP

28 1 216-00008-00-000 ROD END, 174" BORE, 1/4-28 FEMALE, RIGHT HAND

29 2 212-00012-00-000 SINGLE ROW BALL BEARING, 374" ID, 1-5/8" OD, 7/16" WIDE, 2 SEALS
30 2 212-00002-00-000 SINGLE ROW BALL BEARING, 1/2” ID, 1-1/8" OD, 5/16° WIDE, 2 SEALS

31 2 196-00005-00-000 SPRING PIN, DIA 174" x 1"

32 2 194-00002-00-000 FLANGE BEARING KIT, 1" BORE INSIDE

33 3 184-00024-00-000 R-RING, 0.250" SHAFT, R1000

34 2 184-00009-00-000 R-RING, 1125" HOUSING, R3000

35 1 174-00009-00-000 HEX BOLT, 1/4-20 X 2", GR-5, ZINC PLATED




CLIENT
Viechtrenix e
M e C PROJECT

S Y S TEM S ASCENT
MONTREAL, QUEBEC

CAD GENERATED DRAWING
DO NOT UPDATE MANUALLY

CREATED ON 2004-11-18

ORAFTER SMANCINI

ITITLE

AILERON CONTROL ASSEMBLY - ELECTRIC
- B200, PILOT SIDE

SIZE

g ‘BASED DN- ‘DWG NO MA .693"'01'001

cesiger | SMANCINI
PARTS LIST =
LAST UPDATED) 2004-12-01

PROJECT NO

ISCALE

N/AJows ric 6931101 001 freer 2 OF 7

ITEM |QTY | PART # / ID

TITLE / DESCRIPTION

36 1 173-00013-00-000 HEX NYLOCK NUT, 1/2-20, ZINC PLATED

37 1 168-00007-00-000 LOCK WASHER, 174°, ZINC PLATED

38 13 168-00006-00-000 LOCK WASHER, #10, ZINC PLATED

39 4 168-00005-00-000 LOCK WASHER, +8, ZINC PLATED

40 1 167-00009-00-000 FLAT WASHER, 174", USS, ZINC PLATED

41 8 167-00004-00-000 FLAT WASHER, #10, SAE, ZINC PLATED

42 4 164-00013-00-000 FLAT HEAD CAP SCREW, +8-32 X 3/8", 82° HEAD, BLACK ZINC
43 6 163-00047-00-000 HEX SOCKET CAP SCREW, 5/16-18 x 3/4°, BLACK ZINC
44 1 163-00008-00-000 HEX SOCKET CAP SCREW., #0-32 x 1°, BLACK ZINC

45 4 163-00006-00-000 HEX SOCKET CAP SCREW, #8-32 x 5/8”, BLACK ZINC
46 4 163-00005-00-000 HEX SOCKET CAP SCREW, +#10-32 x 5/8", BLACK ZINC
47 8 163-00004-00-000 HEX SOCKET CAP SCREW, #10-32 x 3/4", BLACK ZINC
48 4 162-00014-00-000 HEX NUT, 5/16-18, ZINC PLATED

49 4 162-00008-00-000 HEX NUT, #10-32, ZINC PLATED




4

NOTES: DESCRIPTION [ DATE [ BY
. SURFACE ROUGHNESS N/ UNLESS - ° ‘ °

OTHERWISE SPECIFIED.
2. REMOVE ALL BURRS AND BREAK
SHARP EDGES.

A

B

see pETAIL C

TAB BASED ON DESCRIPTION DATE BY
-0l MA -69311-00-001 |PREVISIONS MADE FOR PILOT SIDE FLIGHT CONTROLS ONLY | 2004/11/18 | SM

BALLOONS SHOWN ON THIS PAGE REFER TO ITEMS WHICH APPEAR ON THE PARTS LIST STARTING ON PACE |I.
P . [*™ MECHTRONIX
THIS DOCUMENT CONTAINS UNLESS OTHERWISE SPECIFIED CAD GENERATED DRAWING Mec PROJECT
INFORMATION WHICH 1S ARE_IN_INCHES [vs] )T_UPDATE MANUALLY ASCENT
PROPRIETARY TO MECHTRONIX TOLERANCES ARE: CREATED ON 2004-118 S Y 8§ T E M S
ggm#%ﬂﬂ THIS FRA(‘D/E‘(‘)NS i \;‘O“EOAZRO e MONTREAL, QUEBEC
wEmERgReL | VR K05y | gmg::: AILERON CONTROL ASSEMBLY
20" Y DESIGNER 1 - -
To A THRD paRTY. I Wi T:;DUANGL-:X:ui:?;j — ELECTRIC - B200, PILOT SIDE
O e N . SIZE [BASED ON DWG NO
e e £ [ mza € | MA -69311-01-001
B e asasea, PROECT N0 - scae N/AJows Fie 693101 001 [seer 3 0F 7
2

{ 1




4

NOTES:
I. SURFACE ROUGHNESS =Y/ UNLESS

OTHERWISE SPECIFIED.
2. REMOVE ALL BURRS AND BREAK
SHARP EDGES.

DETAIL A )
SCALE  0.750

DETAIL B
SCALE  0.750

>

BALLOONS SHOWN ON THIS PAGE REFER TO ITEMS WHICH APPEAR ON THE PARTS LIST STARTING ON PACE |I.
P . [*™ MECHTRONIX
THIS DOCUMENT CONTAINS UNLESS OTHERWISE SPECIFIED CAD GENERATED DRAWING Mec PROJECT
INFORMATION WHICH 1S ARE_IN_INCHES [vs] )T_UPDATE MANUALLY ASCENT
PROPRIETARY TO MECHTRONIX TOLERANCES ARE: CREATED ON 2004-118 S Y 8§ T E M S
ggm#%ﬂﬂ THIS FRA(‘D/E‘(‘)NS i \;‘O’\EOAZRO e MONTREAL, QUEBEC
p x50
wEmERgReL | VR K05y | gmg::: AILERON CONTROL ASSEMBLY
20" Y DESIGNER 1 - -
To A THRD paRTY. I Wi T:;DUANGL-:X:ui:?;j — ELECTRIC - B200, PILOT SIDE
O e N . SIZE [BASED ON DWG NO
e e £ [ mza € | MA -69311-01-001
B e asasea, PROECT N0 - scae N/AJows Fie 693101 001 [seer 4 OF 7
2

{ 1




4 3

2.

NOTES:
. SURFACE ROUGHNESS —\/ UNLESS

OTHERWISE SPECIFIED.
REMOVE ALL BURRS AND BREAK
SHARP EDGES.

peTAIL C
SCALE  1.000

DESCRIPT ION [ DATE {BY

<7 /

BALLOONS SHOWN ON THIS PAGE REFER TO ITEMS WHICH APPEAR ON THE PARTS LIST STARTING ON PAGE I.

FINISH

CENT MECHTRONIX

THIS DOCUMENT CONTAINS

ﬂﬁ;;:;FTtriaﬁﬂe(

DOCUNENT NOR THE
INFORMATIONS HERIEN SHALL
BE USED. DLPLICATED
COMVUNICATED BY ANY MEANS
TO ANY THIRD PARTY. IN WHOLE]
OR IN PART EXCEPT WITH THE
PRIOR WRITTEN CONSENT

OF VECHTRONIX SYSTEMS INC.

THIS RESTRICTIVE LEGEND
SHALL NOT BE ALTERED OR
OBLITERATED ON OR

FROM THIS DOCUMENT.

UNLESS OTHERWISE SPECIFIED CAD GENERATED DRAWING PROJECT
ARE_IN INCHES DO NOT UPDATE MANUALLY S Y 8 TE M. 8 ASCENT
an ‘C/TTSEﬂANCEi L/:EEE;A; . CREATED ON 2004-1-18 L MONTREAL, OUEEEC
v 880 |xwTR | SMANCIN AILERON CONTROL ASSEMBLY
03”00 25a00s [€sioren | SMANCINI - ELECTRIC - B200, PILOT SIDE
THIRD ANGLE PROJECTION APPROVER S1ZE [BASED ON WG NO
LAST UPDATED) MA '69311'01'001

PROVECT NO

2004-12-01

5 OF 7

scae N/AJows Fie 693101 001 [seer

s




4

NOTES:

6

I. SURFACE ROUGHNESS UNLESS
OTHERWISE SPECIFIED.

2. REMOVE ALL BURRS AND BREAK

SHARP EDGES.

p \

90 i
NEUTRAL POSITION |
|

2-3/8" STROKE
NEUTRAL POSITION

2.0l

r—iu.sz REF ————=

I
l—3.38 REF

REF

f\.78

APPLY LOCTITE TO ENSURE
I/PROPER FIT OF 276-00015-00-000 ROD END

12,11 REF

REF

DESCRIPTION

[ DATE {BY

REF

2. 11

REF

=T

r=—1.00 REF

[ %__

| — | .67 REF

BALLOONS SHOWN ON THIS PAGE REFER TO ITEMS WHICH APPEAR ON THE PARTS LIST STARTING ON PAGE I.

FINISH

THIS DOCUMENT CONTAINS

DOCUNENT NOR THE
INFORMATIONS HERIEN SHALL
BE USED. DLPLICATED
COMVUNICATED BY ANY MEANS
TO ANY THIRD PARTY. IN WHOLE]
OR IN PART EXCEPT WITH THE
PRIOR WRITTEN CONSENT

OF VECHTRONIX SYSTEMS INC.

THIS RESTRICTIVE LEGEND
SHALL NOT BE ALTERED OR
OBLITERATED ON OR

FROM THIS DOCUMENT.

. =T MECHTRONIX
UNLESS OTHERWISE SPECIFIED CAD GENERATED DRAWING Mec PROJECT
ARE_IN_INCHES [vs] )T_UPDATE MANUALLY s Y s T E M s ASCENT
an ‘C/TTS??%ANCET( L/:EEE;A; . CREATED ON 2004-1-18 - MONTREAL, OUEBEC
* i 00 [RWTER | SMANCINI AILERON CONTROL ASSEMBLY
ANGLE XXX +0.005
030" _xixx t0.0005 |DESIGNER | SMANCINI - ELECTRIC - B200, PILOT SIDE
THIRD ANGLE PROJECTION APPROVER
LAST UPDATED) ol pre N MA '69311'01'001

PROVECT NO

2004-12-01

scae N/AJows Fie 693101 001 [seer

6 OF 7

—

[




4 3 2 l !

NOTES: [REV [ VIEW ] DESCRIPTION [ DATE [ BY
. SURFACE ROUGHNESS N/ UNLESS ‘ - ‘ - ‘ - - ‘ -

OTHERWISE SPECIFIED.
2. REMOVE ALL BURRS AND BREAK
SHARP EDGES.

2X @0.250 THRU
90° APPART

'

Y

N

2.36 REF —=

C—

—= =—— 1.1 REF

0.5 REF
[

- -~ 3.26 REF
2.62 REF
\ I
COCKPIT BASEFRAME T S - | \[0.75 REF
25N IO T
:/ \ Y/
&

0.56 REF

>

i BALLOONS SHOWN ON THIS PAGE REFER TO ITEMS WHICH APPEAR ON THE PARTS LIST STARTING ON PACE |I.
T I . [“®T " MECHTRONIX
4 64 REF THIS DOCUMENT CONTAINS UNLESS OTHERWISE SPECIFIED CAD GENERATED DRAWING Mec PROJECT
. INFORMATION WHICH 1S ARE_IN_INCHES [vs] )T_UPDATE MANUALLY ASCENT
PROPRIETARY TO MECHTRONIX S Y 8§ T E M S
SYSTEMS INC. NEITHER THIS TOLERANCES ARE: CREATED ON 2004-1-18 - i
5.35 REF oocuer 16« v RS s, e
Frott el IR - g Luda gmg::: AILERON CONTROL ASSEMBLY
20" Y DESIGNER 1 - -
T ELECTR 2200, PLOT SDE
O e N . SIZE [BASED ON DWG NO
e e £ [ mza € | MA -69311-01-001
B e asasea, PROECT N0 - scae N/AJows Fie 693101 001 [seer 7 OF 7
4 3 2 ‘ !




